Palymak

PM7CS  1esmmcr.1/4 crcuLAR SAW

Blade dia.: 185mm

Cutting capacity: 90" 68mm
45°_46mm

Noload speed: 5500r/min

Power: 1400W

Net weight: 4.5KG
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PM7CS SPARE PARTS LIST

No Parts Name Pcs | SeriNo INR No Parts Name Pcs [ SeriNo INR
1| cable 1 39 | 607 Bearing 1
2| Ring5 1 40 | Spring Ring 12 1
3 | Screwstd*16 6 41 | Big Gear 1
4| Handle Cover 1 42 | Key33112 1
5 | Washer 06x021x0.7 | 1 43 | Output Shaft 1
6 | Plate 17mm 1 44 | Gearing Retainer 1
7 | Screwstd4*14 2 45 | Screw M5*12 3
8 | Cord Guard 1 46 | 6202 Bearing 1
9 | Washer 96x11x1.5 | 1 47 | Tension Spring 1
10 | Washer d6xd14xt | 1 48 | Safety Cover 1
11_| Handle Housing q 49 | Lever 1

12| Motor Housing 1 50 | Reraining Ring 1

13 | Switch 1 51 | Inner Flange 1
14 | Spring 1 52 | Outer Flange 1

15 | 6001 Bearing 1 53 | Screw Bolt M8*16 1

16| Pin 9 54 | Screw M5*18 1
17 | Armeture q 55 | Rubber Sleeve 1

18 | 608 Bearing 1 56 | Ring9 1

19 | 608Bearing Sleeve | 1 57 | ScrewMs 1

21| Stator 1 58 | Spanner 1

22| Screw M5x60 2 59 | Screw M6*16 1

23 | Spring Washer 5 2 60 | FlatWasher 8.5x®16x15| 1

24 | carbon Brush 2 61 | Spring Washer 6 1

25 | Carbon Brush Holder | 2 62 | Spring 1

26 | Insulation Plate 2 63 | ScrewM4*10 3

27 Screw M5*40 3 64 | Flat Washer ®8x®18x0.5 1

28 | Screw Ms'8 2 65 | Carbon Brush Cover | 2

29| Screw M8*16 1 66 | ScrewM4'8 1

30 | Base 1 67 | Connect Wire Cap 1

31 | ScrewM8 1 68 | Ground Wire 1

32 | NutMéx16 1

33 | Pin 06x35 1

34 | ORing ®28xd3 q

35 | Screw M6x10 1

36 | ScrewM4*12 1

37 | Blade Case 1

38 | ScrewM5'25 1




